T15-300 ABS

D-1: J5 M3 8

Ref. Part Number Description Description Q.ty
1 0110017.T15S Middle cap of handle upper cover J7 )38 b B a5 1
2 0110016.T155 LID ,HANDLE UP,R J7 4 b B A S o6 1
3 0110015.T155 LID ,HANDLE UP,L J7 4 B8 e o6 1
4 0110013.T15S Handle upper cover J7 A3 b 1
5 1512000.T155 REAR MIRROR,R 4 JE s 1
6 1511000.T155 REAR MIRROR,L e JE AR 1
7 0322005.T12S Balance block J7 [ 38 -7 e 2
8 0322010.T12S Expansion button J7 [ FE -7 e g9 i ik 4 2
9 0910004.T11P Throttle Grip, Handle A GlIEHD 1
10 0910003.T11P L.GRIP,HANDLE e 1
11 0742000.7125.02 SWITCH,HANDLEBAR R I FEFF % 1
12 0741000.T15S SWITCH,HANDLEBAR L fe A TFHR 1
13 0322000.715P Handlebar 77 [mj4t 1
14 0322007.T12S Upper,fixation base 7 )8 R B R 2
15 0910001.T15P Throttle cable iIEST 1
16 0910002.T15P Sub-cable BV 128 1
17 0323000.T12S Upper connecting plate R (T SRR 5 ARD 1
18 0110014.T15S Handlebar lower cover J7 A R B 1
19 GB845.42012.06 Screw ST4.2*12 Rl L BOEAT 4.2%12 9
20 1430001.TO9K.01 BUCKLE,BLACK R (R 7
21 GB70.1.08030.06 Bolt M8*30 7S AR B A SK R M8 *30 4
22 1421001.TO9K Handlebar Locking Nut J7 [A) 4 2 1
23 1421002.TO9K Locking Nut Gasket J7 [ 34 S B R A 1
24 1410056.G015.06  |metal locking Nut,M10 NAEEHBUZ IR EM10 1
25  |1410037.T11P lock Bush, Handle Bar 77 R E 1
26 1411405.T125 Bolt M10*50*1.25 PN AL TH IR M10*50%1.25 1
27 GB70.1.06075.10 Bolt M6*75 2N A A K IR AR ME* 75 2
28 GB6170.06.11 Nut M6 1R IR EEMe 2




T15-300 ABS D-2: HIf XS ik
Ref. Part Number Description Q.ty
1 0412000.T155 R.FR.FORK ASSY. B A R 1
2 0110018.T155 DUST COVER 1 X 2R o5 1
3 1421003.T09K Upper locking Nut B R 1
4 1421004.TO9K Lower Locking Nut NS R 1
5 1420010.501E GASKET, LOCKING R ARBUE R 1
6 1422000.T11P.01 BEARING UPPER VRS K 1
7 1423000.T11P.01 BEARING LOWER TEE K 1
8 0324000.T715) Lower connecting plate N 1
9 1410001.T15S FR AXLE FIEE 1
10 0411000.T155 L.FR.FORK ASSY. TR 1
11 0320016.T155 FRONT FENDER STAY L TR Ye IE 32 2 1
12 0260001.709J.01 Reflex Reflector ) sz 55t 7% 2
13 0610002.711P.01 Front Tire iz 1
14 0510001.T15P Disk of FR Brake,L R Eh A 1
15 0510009.T15P Disk of FR Brake,R A R B A 1
16 1410004.T15S COLLAR AXLE A A E 1
17 0610001.T15S Front Rim Hikb 1
18 0611000.G01S.02 Speed Counter IS 1
19 1430056.T15S Front Fender wire Clip A Ue b 2 e 8
20 0320022.T155 FRONT FENDER STAY R TR e A fE s 1
21 0110065.T155 FRONT FENDER,REAR PART BIESYeAR 5 3 1
22 1430056.T11P Clip, fr fender HiAE JRAR 2 1
23 0110037.T15S FRONT FENDER,FRONT PART BES Ve AR i 1
24 GB5789.06012.06  |Bolt M6X12 SR ETHNEAEME*12 1
25 GB5789.10050.06  |Bolt M10X50 75 A 2E THNEFEM10*50 4
26 1410029.G015.06  |BOLT RR BRAKE DISK R 5 B IS AEM8*25 10
27 1411202.715J.11 hexagon socket screw M6X12 WS ATETE L L AT ME*12 6
28 GB5789.08025.06  |Bolt M18X25 INSE IR FEMB*25 2
29 GB70.1.06025.06 hexagon socket screw M6X25 A 7S A R S 2 A ME* 25 2
30 1411203.T15).11 hexagon socket screw M6X16 WS LTI 2 THIRET M6*16 5
31 GB845.42012.06 Screw ST4.2*12 | BOBAT 4.2%12 2
32 0610003.709K.01 VALVE RIM Ja A GR R 1
33 0542002.T11P Gear sensor,ABS WA P £ kAR 1




T15-300 ABS

D-3: ZE B HIHR A 1

Ref. Part Number Description Q.ty
1 0800000.T15P Speedometer Assy. e I=Y5% 1
2 0110006.T15S Meter cover R. WERBALHE 1
3 0110005.T15S Meter cover L. NRBIE 1
4 0110007.T15S Meter cover eSS 1
5 0110098.T15S Windshield Holder R P4 ORI I A [ E AR 1
6 0110097.T15S Windshield Holder L P4 R 759 4E [ E AR 1
7 0110009.T15S Meter cover FR NEES 1
8 0110082.T15S R. windshield pressure plate 4RI I A AR 1
9 0110081.T15S L. windshield pressure plate 4RI 38 A AR 1
10 0110001.T155 Windshield 4R B 7 1
11 1430125.T155 Rubber Ring ABS IR A5 [ 2
12 1410118.T15) Bush ABS IRk 22 34 £ 2
13 GB889.1.06.11 Locking Nut M6 N e A IR M6 2
14 1410082.T155.06 Bolt M6X14 NAEZHIER (BB M6*14 4
15 1430001.TO9K.01 BUCKLE,BLACK SRR CRED 14
16 GB845.48016.06 SCREW TAPPING 4.8*16 +oe il sk | MOiZ4T4.8* 16 11
17 GB845.42012.06 Screw ST4.2*12 etk [ BUB4T 4.2%12 8
18 Q397.42.06 NUT SPRING 4MM ABIEE R IERE (HBCRA) 04.2 11
19 GB845.48012.06 SCREW TAPPING 4.8*12 (K) L BT 4.8%12 3
20 1430073.T15S Windshield cushion rubber 4 B B 22 AR 4
21 GB5789.06025.06  [Bolt M6X25 S TH IR AEM6%25 2
22 GB5789.08030.06  |Bolt M8X30 IS5 2 TH IR AEMS*30 6




T15-300 ABS

D-4: £ BRI ERA A2

Ref. Part Number Description Q.ty
1 0110028.T15S FRONT COVER R A BTSSR 1
2 0110027.T15S FRONT COVER L e i e AR 1
3 0110032.T15S LITTLE COVER FR R SIDE(version 2) |47 i 3 vk 2 1 4% 1
4 0110031.T15S LITTLE COVER FR L SIDE(version 2) | /2 i 3 ki 2 1 4% 1
5 0210000.T155 HEADLIGHT BIAAT 1
6 0110038.T155 CONNECTION PLATE KT T 1
7 0110002.T15S COVER FR TOP B T AR 1
8 1430129.T15) RUBBER CAP,CAMERA B AR 1
9 Q397.42.06 NUT SPRING 4MM AR (HBER) 042 15
10 GB845.48016.06 SCREW TAPPING 4.8*16 Al L 24T 4.8%16 8
11 1430001.TO9K.01 BUCKLE,BLACK SRR CBE)D 9
12 GB845.42012.06 Screw ST4.2*12 AR L F BB ET4.2%12 5




T15-300 ABS

D-5: & 4 il 3 bk 25 44

Ref. Part Number Description Q.ty
1 0110035.T155 MOLD RIGHT FR TR AR T 1
2 0231000.T155 L FR turn signal R [ AT 1
3 0110029.T15S Ventilation grid,L TE R R 25 1
4 GB845.42012.06 Screw ST4.2*12 + e Sk [ B AT ST4.2%12 8
5 Q397.42.06 NUT SPRING 4MM ARV IR (HBCRF) 04.2 8
6 GB845.48016.06 SCREW TAPPING 4.8*16 + il sk | W27 4.8 16 10
7 0110036.T15S MOLD LEFT FR A5 AR T B 1
8 0232000.T15S R FR turn signal A ETEE AT 1
9 0110030.T15S Ventilation grid,R A5 AR 5 R 1




il

D-6

>
Pl | =] —|oolo]w]| 0|
(o}
Nl
bl B
I
Sls|s
b
e
= =
= R
el |zl |<lEExx
e T o el s
Bl o
=374 =3
%Nmﬁﬁ%%%‘?‘?
SEh
HEE R
<
~
2 i
o *
% «Q
<
o :
AEREE o2
c|T| © 812
EEEEENRE
=|= HHEE
SEEEEEEEE
£l2l2|2|8 :
|| o W
22| 8| gl == :
z|=|2| |2
M R E B
el | SIS 2] 3A
©
Slglg
Ylals
Akl R EE Bl
[T i) qui) puit} puit) DO PoY k=) B] B
I EEEEEEEHE
Elo|ai| 6| o] i | 2SR
S|<|o|n|a|m|mn|o|
Z|o|o|ololo|o|®|w|wn
B EREE
alo|lo|o|lo|lw|=|olo]|o
“
M123456789

T15-300 ABS

vt

ST

T

SR
FRESRLEIRL
SO e e e 0le%s

KRR
Ptetatotetyt

P 0e%a% i

A\

=i

A 1 /_:‘Q,’ /,

"010“0“0,

O _.

SRR
K8

.W’W. X

y
A

!

1
Ll

et

i

A




T15-300 ABS

D-7: T EAH4 M4

Ref. Part Number CHINESE NAME Q.ty
1 0110056.T155 R TOOLBOX BUCKET COVER AT HEE & 1
2 1524000.T12S USB charger USB HL I8 1
3 0110055.T155 L TOOLBOX BUCKET COVER A THEFE G 1
4 0110019.715S TOOLBOX TR 35
5 0110053.T15S L TOOLBOX BUCKET A THEFE) 1
6 0110054.T15S R TOOLBOX BUCKET A LA 1
7 1440027.T155 TOOL BOX MAT,L A T HFR 1
8 1440028.T155 TOOL BOX MAT,R A LA 1
9 0110025.T15S L TOOLBOX INNER COVER T HENE 1
10 0110026.T155 R TOOLBOX INNER COVER T EENE 1
11 0110021.715S SIDE COVER TOOLBOX, L A THFE L% 1
12 0110022.715S SIDE COVER TOOLBOX, R A LA 1
13 0110023.T155 L TOOLBOX OUTER COVER Jr T HfAM 1
14 0110024.T155 R TOOLBOX OUTER COVER 4 THEAs % 1
15 1430001.TO9K.01 BUCKLE,BLACK SRR CRED 10
16 0110020.715S MAIN LOCK COVER BB 1
17 0350024.T12S Button spring Fe A 2
18 0110091.T12S Tool Box Lock Base e T ELAR B A 2
19 0110089.T12S Toolbox cover lock hook R4 5 B 2
20 0110087.7125 Fuel tank cover button EEEY il 2
21 0120045.T15S Fuel Tank Cover Swim Arm Base TR o bR R ] o R 1
22 1410032.T15S Fuel cover pin L E BE AR AR S 1
23 1410035.T09K Wave pin s alsXis] 2
24 0350016.T15S Fuel tank cover spring TR AR 1
25 1430066.T125 Toolbox Damper T HEBHE 3 4
26 1410063.T125 pin,tool box T H A 4 2
27 0110063.T15S L Toolbox cover fixing plate 7 T ELAE 5 ] 5 1
28 0110064.715S R Toolbox cover fixing plate A T ELFE i ] 5 e 1
29 0120044.T15S Fuel Tank Cover Swim Arm YA AR R 1

30 0120003.T15S FEUL TANK COVER HAE 2E bR 1
31 Q397.42.06 NUT SPRING 4MM ARVE IR (HBCRR) 04.2 6
32 GB845.42012.06 Screw ST4.2*12 | S H BOBAT 4.2%12 41
33 GB845.35008.06 Screw ST3.5*8 TRk 5 BURETST3.5%8 4
34 GB845.48016.06 SCREW TAPPING 4.8*16 Ak B Bk 4.8%16 2
35 1430153.T15) Tool Box Lock Rubber Bush T EEBBRE 2
36 GB845.42016.06 Screw ST4.2*16 | S | KB4 4.2%16 2
37 1440027.7155.01 TOOL BOX MAT,L fr T AR 2
38 0319099.T09K Clip K2 2




T15-300 ABS

D-8: & A MA

Ref. Part Number CHINESE NAME Q.ty
1 0120011.T715S L foot pedal T S AR 1
2 0120012.715S R foot pedal A AR 1
3 0120017.T155 L Side cover Kl 1
4 0120018.T155 R Side cover ALk 1
5 0159003.T15S L. Pedal Cover,RUBBER e s 1
6 0159004.T15S R. Pedal Cover,RUBBER A TS 1
7 0120015.T155 L Decorative cover e RS AR % B TR 1
8 0120016.T15S R Decorative cover A S AL 56 AR 1
9 0120013.715S Upper cover of L foot pedal e R 1
10 0120014.T715S Upper cover of R foot pedal e 1
11 0120041.7T15S Fuel Tank Lock Stay T AE B i 1
12 0120058.715S foot pedal cover,upper JHIES AR T ] 25 1
13 0120064.715S Checking Window Cover A IS AR /) 55 1
14 1411202.T15J.11 hexagon socket screw M6X12 WS AAETEE L THIZAT M6*12 6
15 1430001.TO9K.01 BUCKLE,BLACK SRR CRED 14
16 GB845.42010.06 SCREW TAPPING 4.2*10 il sk | BOZ4ET4.2*410 8
17 GB845.48016.06 SCREW TAPPING 4.8*16 Ak B BB4T4.8%16 18
18 Q397.42.06 NUT SPRING 4MM ABIEE R IERE (HBCRA) 04.2 14
19 1410082.T155.06 Bolt M6X14 NAEZTHIER (BB M6*14 4
20 GB5789.06016.06  [Bolt M6X12 NAE IR ME*12 2
21 GB845.42016.06 Screw ST4.2*16 Al Rk B BURET4.2416 2
22 1430032.T08K EXPANSION NAIL BODY i SAENLN 2
23 1430033.T08K EXPANSION NAIL IZRRET CHD 2




T15-300 ABS

D-9: ZE 5 J5 &R A4 B BR,

Ref. Part Number Description Q.ty
1 0130015.T155 Rear lamp upper cover B b 1
2 0240000.715S License plate light JE AT 1
3 0260002.T15S RR Reflector J5 it 5 1
4 0234000.T15S WINKER ASSY.. R . RR G T 1
5 0233000.T15S WINKER ASSY.. L. RR J2 G AT 1
6 0349000.T15S TAIL LIGHT STAY AT 37 2 1
7 0340004.D01) Light holder J5 R S 4n 1
8 1610003.G01S License plate with LOGO Ja) 5 1
9 1430062.T12S plate, rubber mat 5 R RE R R 22 ph 1
10 0130022.T15S REAR FENDER 5 B4 YRR 1
11 0222000.T15S TAIL LIGHT ASSY. R H G H AT 1
12 0221000.T15S TAIL LIGHT ASSY. L JE G AT 1
13 0130025.T15S REAR FENDER,FRONT PART J5 B4R AR T 1
14 0130006.T15S REAR SIDE COVER.R A5 )5 AR G 1
15 0130005.T15S REAR SIDE COVER.L 7 I AR g 1
16 0130002.T15S Cover set R body A5 JE BEAR 1
17 0130001.T15S Cover set L body 7 J5 AR 1
18 0130004.T15S Cover set R body,front part A7 J SR BT 1
19 0130003.T15S Cover set L body,front part 7 J 285 VAR IS 1
20 0120022.7155 R bar RR AL )EE 1
21 0120021.7155 L bar RR YR UE. ek 1
22 1430001.TO9K.01 BUCKLE,BLACK R RN (A 21
23 1411202.T15J.11 hexagon socket screw M6X12 A S FAAETEE S THIZAT M6*12 2
24 GB845.48016.06 SCREW TAPPING 4.8*16 T E AL B BURET4.8*16 4
25 Q397.42.06 NUT SPRING 4MM ARV IERE (HBCRF) 04.2 8
26 GB5789.06012.06  [Bolt M6X12 NFEE T B REME*12 8
27 GB845.42012.06 Screw ST4.2*12 etk [ BUB4T4.2%12 20
28 GB6177.1.10.06 Bolt M10X1.25 INAEE IR REM10*1.25 2
29 1410102.G015.06  |hexagon socket bolt M6X16 LA S FIM6E*16 2
30 GB6177.1.06.06 Nut M6 INAE L IR REM6 2
31 GB845.48012.06 SCREW TAPPING 4.8*12 (K) A AL Sk [ BOE4T 4.8%12 2
32 1430129.T15) RUBBER CAP,CAMERA TGS IR 2 1
33 GB845.42016.06 Screw ST4.2*16 L | W84 T4.2% 16 2




T15-300 ABS

D-10: BEAR ZH 14

Ref. Part Number Description Q.ty
1 0151000.T155 SEAT R 1
2 0120026.7155 Battery box cover LY £ 55 1
3 0140001.T155 Luggage box L JEE A 1
4 0150001.T15S Seat seal JEE R 4 1
5 0120037.T15S Seat's front panel JoE T SRR 1
6 0140010.7155 FUSES BOX COVER 1R &N 1
7 0140011.T11P SEAT LIGHT BASE FEARIT 22 28 1
8 0252000.T11P SEAT LIGHT FEFTAT 1
9 0352000.T155 SEAT LOCK JEHE A 1
10 1410102.G01S.06 hexagon socket bolt M6X16 NS FAME*16 1
11 GB5789.06016.06  [Bolt M6X12 NAE L HIEEME*16 4
12 GB845.42016.06 Screw ST4.2*16 Al A S [ 4T 4.2%16 3
13 1430032.T08K EXPANSION NAIL BODY AT A4k 1
14 1430033.T08K EXPANSION NAIL EIKET R 1
15 1410082.T155.06 Bolt M6X14 SN () M6e*14 1
16 GB5789.06016.06  [Bolt M6X12 NS T B ME* 12 4
17 Q397.42.06 NUT SPRING 4MM AR (HBER) 042 2
18 GB845.48012.06 SCREW TAPPING 4.8*12 (K) Rl Sk BOZ4T 4.8%12 2
19 GB845.42012.06 Screw ST4.2*12 3L T4 4.0%12 2
20 1430046.7155.02 Battery cushion FE R 2% rp 3 1

10




T15-300 ABS

D-11: B R B LR A

Ref. Part Number Description Q.ty
1 0710000.T155 Lock sets 0 1
2 0940002.T15S Seat cushion cable Jos i 2 1
3 0940004.T15S Fuel tank lock wire AR A2k 1
4 0353300.T15S Bracket of Seat locker J FAE R S A 1
5 1841100.502B.01 Battery protector locker FRL (5 S 4 e 1
6 1841001.502B Battery protector cable sheath 2L T o S 7 = 1
7 0740200.715) Position Sensor hsh I 5% 1
8 0715002.T15S ARSI 1
9 0715005.T15S 1 AR B 1
10 0715001.T15S WHOLE SET,LOCK OF OIL TANK [yl 444 ik 1
11 0715006.T15S H AR BRS H 1
12 0715003.T15S AR B 1
13 GB70.1.06016.06 hexagon socket bolt M6X16 7S A RS IE M ME* 16 2
14 GB823.03012.11 Bolt M3X12 R LR AR 3*12 1
15 GB889.1.03.11 LOCKING NUT M3 N PR REM3 1
16 GB70.3.04020.11 Bolt M4X20 WS LK I #E4%20 2
17 GB889.1.04.11 LOCKING NUT M4 ANAJE IR IREEM4 2
18 GB5789.06016.06  [Bolt M6X12 NAEZTH B ME*12 2

11




T15-300 ABS

D-12: K& R4

N 17

11 N

Ref. Part Number CHINESE NAME Q.ty
1 1211000.T15P Radiator &Cooling Fan Assy K RS 1
2 0110094.T155 RADIATOR COVER R KEE AP 55 1
3 0110093.T155 RADIATOR COVER L JKAE 22 B 55 1
4 1230001.T15S canteen El KAz 1
5 1230002.G01S Cover of canteen Fll7K A 5 1
6 1230003.T155 Return pipe of AUXILIARY KETTLE | g7k 55 [B] /K55 1
7 1220008.T15P outlet rubber pipe K H KGR 1
8 1220007.T15P Inlet rubber pipe KA IR 1
9 1212000.T10P Water Intake Ik E 1
10 1220003.T155 INLET RUBBER TUBE OF TANK IR K 1
11 1220010.T15P Clipe 31.6 IR A HIKE R (31.6) 3
12 1220010.C05J.01 CLIP 27.1 IR A HIKE R (27.1) 1
13 1220010.T15) CLIP 15.1 IR A HIKE Fi15.1 1
14 1220010.T12P CLIP 30.5 RV HI KB R 4 (30. 5) 1
15 1220010.T12P.01 Clip 33.1 PRI A HUKE 4 (33. 1D 1
16 1220010.D01K.01  |Clip 12-16 i (12-16) 2
17 GB5789.06012.06  [Bolt M6X12 NAE L HIEEME*12 3
18 GB5789.06020.06  |Bolt M6X20 VAV Rr AL Y e 8
19 1230003.T11P Return pipe of AUXILIARY KETTLE | g7k 55 [A] /K 5% 1
20 1430119.T15S wire Clip 230 o LR 28 Jea30 4

12




T15-300 ABS

D-13: JH A 414

Ref. Part Number Description Q.ty
1 1011000.715S FUEL tank R ith 1
2 1013000.G01J Fuel Pump SHIZE S, 1
3 1020002.T09K High-pressure tubing 1 R 2
4 1020003.G01) Fuel filter Pl |{BORE 1
5 1020005.T10P Connector 1 P E PGk 3
6 1020004.TO9K Connector 2 Rk 1
7 1012000.T715S Qil Level Sensor A AT R 1
8 1011001.T12S Tank Cap Wi 1
9 1011002.T155 Filler sleeve gk D E 1
10 1020018.T12S connector RSO 1
11 1040004.TO9K Carbon canister pipe e A A A= 1
12 1040001.TO9K Carbon canister 5 Wik 1
13 1040002.TO9K Valve EGR % i R B 1) 1
14 1040003.T125 Dump valve R [ B {5 1
15 1020009.T09K Oil pipe ks 4
16 1020012.TO9K clip,Negative Pressure Tube e 5
17 1040005.TO9K clip,pipe of Valve EGR % B FE R ) B B R AR R ¢ 10 3
18 1020008.T09K Clip,High-pressure tubing 1 EEHE E 4
19 1430005.G01S Tank Rubber ring T EE A e 4
20 1410031.G01S Tank bushing WA E 4
21 GB5789.06020.06  |Bolt M6X20 INAEZ TH IR M6E*20 4
22 GB5789.05020.06  |Bolt M5X20 INAEE TH IR MS*20 10
23 1430060.TO9K Oil Pump Seal IH 3R a5 ) 6
24 1410082.T155.06 Bolt M6X14 NAEZTHIBEE (BB M6*14 1

13




T15-300 ABS

D-14: EZEE A

Ref. Part Number CHINESE NAME Q.ty
1 0310000.T15P Frame FEEL 1
2 1311002.T15S Right rear carrier A Ja b e 1
3 1311001.T15S Left rear carrier 7 Ja PR 1
4 0345000.T15S REAR FENDER STAY JERE R 1
5 0337000.T15S Battery Bracket F vt A S A0 1
6 1430046.7155.01 Battery cushion 1 Lt 22 pp 3 1
7 1430046.T15S Battery cushion 2 Lt 22 pp 3 4
8 1430105.D01J RUBBER CAP [ EE AR 7o #5376 2
9 0351000.T12S Seat Rocker AR 1
10 1326000.T15S BAR R STEP ASSY A ) B R 1
11 1325000.T15S BAR L STEP ASSY i B L 1
12 1610001.T09) NAME PLATE B 1
13 0333000.710P hanger KA T4 1
14 1410048.T15P axle,Hanger Rkl 1
15 GB5789.12100.06  [Bolt M6X12,M12*100 7N R L THZAEM 2100 1
16 GB5789.12120.06  [Bolt M6X12,M12*120 7N A S TR FEM1 2% 120 1
17 0334105.T10P rubber DA RIS R 2 i 2
18 0334106.T10P #N/A PAEE IR 2
19 0334103.T10P #N/A T R SRR AT 2 B R 2
20 0334100.715P #N/A Jo R SRR AT 1
21 0334200.T15P #N/A A5 2R AT 1
22 0330016.T15S FUEL TANK STAY L RR A G e S 1
23 0330015.T15S FUEL TANK STAY R RR A G e S 1
24 0320020.T11P.02 FUEL TANK COVER LOWER AR 1
25 0350012.T125S Side Stand double spring LRSI N 1
26 0336000.T12S Side Stand, ALU L 1
27 1410013.T125 Bolt,side stand I 1
28 0320014.T15P ABS R Holder ABSAT 48 1
29 0320010.T155 Water Intake Bracket sk 348 1

30 1430018.T15) Seat rocker rubber R R o 1
31 0335000.T15P Main stand X 1
32 1410012.T125S Axle,Main stand Py 1
33 0350011.7125 Main Stand double spring XU 1
34 0350015.T09K Gas Spring = 1
35 1410034.7125S Seat rocker bushing BER R A 2
36 GB5789.06020.06  |Bolt M6X20 AN E B REME*20 2
37 1410035.T09K Wave pin IR 2
38 GB96.08016.06 WASHER $8*$16 REE D8*D16 2
39 GB5789.06016.06  |Bolt M6X12 NI E T IEREME*12 17
40 0320013.T15P ABS L Holder ABSA B 1

14




T15-300 ABS

D-14: ZEZEE M

Ref. Part Number CHINESE NAME Q.ty
41 GB6177.1.06.06 Nut M6 NI B EEMe 4
42 GB70.1.05016.06 hexagon socket bolt M5X16 7S A R S M5 % 16 2
43 GB823.05012.06 Screw M5X12 + A N S ATME% 12 2
44 GB6187.1.08.06 Nut M8 7S S92 2 T B MR RS 1. 25 2
45 1410056.G015.06  |metal locking Nut,M10 75 fH92 2 T A REML 0% 1. 25 1
46 1410057.G015.06 LOCKING NUT M12X1.25 7SS 2 T B R AR REM1 2% 1. 25 2
47 GB5789.08020.06  |Bolt M8X20 N fTE S TH IR M8*20 4
48 GB70.1.08016.06 hexagon socket bolt M8X16 P 7S A R S M8 % 16 4
49 GB70.1.06016.06 hexagon socket bolt M6X16 7S [ AT SK IR ME %16 2
50 GB5789.06016.06  [Bolt M6X12 NAE L HIZEME*16 8
51 1430131.T15) RUBBER CAP DE I 2
52 GB5789.06030.06  |Bolt M6X30 INHH A T B ME* 25 2
53 1410118.T15) Bush ABSIR R w3 & 2
54 1430125.7155 Rubber Ring ABS [ 7R 15 Jisz ] 2
55 0130050.T15) REAR RUBER FENDER J5 B4R AR K 7 1
56 1430021.501E.01 Cable ties EiRG O NI 4
57 1430082.G01S clip $13 FLRILIE & 13 2
58 GB91.25030.01 pin ©2.5*30 FF 144 P 2. 5%30 1
59 1323100.T15S Position Plate SEANL A 2
60 1323200.T125 Pin set A A 2
61 1325300.715S.01 Bracket,L footrest )5 S S e 1
62 1326300.7155.01 Bracket,R footrest 15 J5 B S 1
63 1325001.T12S L footrest )G S 1
64 1326001.T125S R footrest 1 ) I 1
65 0311065.T15P Bracket, recitifier B 8 2 1

15




T15-300 ABS

D-15: K Zh MR FE

Ref. GB894.1.20 Description Q.ty
1 0620002.711P.01 RR Tire JEEiiE 1
2 0620001.T15P RR Rim 5k 1
3 0421000.T15P REAR ABSORBER L e Il E 1
4 0422000.T15P REAR ABSORBER R A JEIRE 1
5 0542004.T11P Rear gear sensor,ABS 515 1
6 GB823.05012.11 Screw M5*12 RN L BT M5 *12 5
7 0520001.T11P Disc of RR Brake 5 B 1
8 1410028.TO9K Bolt,disc plate R A2 FEM8%25, TEEM 5
9 0344000.T10P Bracket,rear absorber JE RS S R R 1
10 GB5789.10040.06  [Bolt M10X40 IS 2 T AR M 1 0%40% 1. 25 2
11 1410056.G015.06 metal locking Nut,M10 75 S 2 T R R B 2
12 GB5789.08045.06  [Bolt M8X45 NS T B MB*45 3
13 GB6187.1.08.06 Nut M8 A4 B 7S F I 2 TH AR RIS 3
14 GB5789.08035.06  [Bolt M8X35 7SS9 2 TH BB AR M8 %35 1
15 00000-NXW1-01 Engien ASSY R ANHLIE K, 1
16 1141000.T12S Throttle body assy AT ER 1
17 GB70.1.06020.06 hexagon socket bolt M6X26 A 2N A LR AR M6* 26 3
18 1140012.T15P Bracket,L engine cover,RR RN 735 G S 52 1
19 1140009.T15P Bracket,L engine cover REINWAE I 55~ B8 1
20 0720006.709K.01 02 Sensor EEl ot 1
21 1140002.T15P Engine Cover K EN R Rl 3 1
22 1140004.T15P Deco cover,Engine Cover I INHLIR AL 26 2L ik 1
23 1121000.T15P Air filter assy YRR S 1
24 1121002.T15S elments,air filter TS JE AR PES 1
25 0342000.T10P Swing arm,engine N 1EER 1
26 0342002.T10P outer spacer,Swing arm,engine B )RR A B 1
27 0342001.T10P inner spacer,Swing arm,engine B )RR N AT 1
28 0542010.T11P Braket,rear gear sensor 5 1 Pl A IR e s Sy 4R 1
29 0542016.T12P Gear sensor 14 Bl A% R oS 1

30 0542013.G01S WASHER ,Gear sensor A A R A T 1
31 1410069.T10P Fr upper spacer,right Crankcase KNI ZE R E 1
32 1410071.T10P Fr lower spacer,right Crankcase KREW AN E TR E 1
33 1410072.T10P Rr lower spacer,right Crankcase KENAD ZE R EHRTE 1
34 1132000.T11P.05 Muffler pipe VH A R (Il 1
35 1131000.T11P.04 Muffler Body with EPA Catalyst VH 5 Bs E R S R (EPA) 1

16




T15-300 ABS

D-15: K ML Bk

Ref. Part Number Description Q.ty
36 1130010.T10P Fr muffler cover VH S S 1
37 1130006.T10P Muffler cover,main NERER vk 1
38 0130027.T15P Rear fender inner JG YR AR 1
39 0346004.T15P Fr Bracket,Rear fender inner Ja RS4RI S SR Hi 1
40 GB5789.06012.06 Bolt M6X12 NAE L TH IR ME*12 11
41 1410082.T7155.06 Bolt M6X14 7N AV 2 THNZAEM6% 1 4% £ B Smm 2
42 GB845.48016.06 SCREW TAPPING 4.8*16 A Ak E BUIR4T 4. 8%16 1
43 Q312.06.06 NUT M6 WESE M6 1
44 GB5789.06045.06  [Bolt M6*45 NS A T B ME*45 1
45 GB6177.1.06.06 Nut M6 7 A1 24 THI B REMG 1
46 GB6187.1.08.06 Nut M8 LB R IR REMS 2
47 0520003.T15P Holder,Rr brake hose 5 e e 2
48 GB6187.1.16.06 Self lock Nut ot VAV DA Ik 1
49 1410077.T10P.10 Bolt M10*65*1.25 INFIE S T EAEML0%65% 1. 25 4
50 GB5789.10085.06  [Bolt M10*85*1.25 IS FIE S T B AEM10%85% 1. 25 1
51 GB845.42012.06 Screw ST4.2*12 oA Sk BOBAT 4. 2512 4
52 GB70.1.06025.06 hexagon socket screw M6X25 P 7S R AT S B2 HeM6%20 4
53 0542012.T11P clip,gear sensor A A R o 4 Sl 3
54 TO9K.0611XJ13 clip speed sensor T pe 2R 2
55 0610003.G015.01  [Valve,Rim JES1THE (R ) 1
56 1121035.T15P Rubber cap,Air filter PR A AR I 1
57 1121012.D01J Seal cap aE Sl 1
58 1430114.T125 Wires cover D,$16 FHZEED 1216 1

17




T15-300 ABS

D-16:ABS fill 371 & B

Ref. Part Number CHINESE NAME Q.ty
1 0542000.T15P ABS BRAKE ASSY. ABSH 2 5 1% 1
2 0521001.7T15P.01 LEVER L JE il 3h T4l 1
3 0511001.T15P.01 LEVERR B2 TR 1
4 0521000.T15P.01 MASTER CYLINDER PUMP RR I 1
5 0511000.T15P.01 MASTER CYLINDER PUMP FR B2 5 1
6 0521002.T15P SWITCH, RR BRAKE JERZEFF 1
7 0511002.T15P SWITCH, FR BRAKE H R ZEFF 5% 1
8 0542007.715P.01 RR upper brake pipe Ja s 1
9 0511003.T15P.01 FR.BRAKE TUBE B2 e 1
10 0542008.T15P.01 RR lower brake pipe JG NilshE 1
11 0542006.T15P.01 FR lower brake pipe B R s 1
12 0511006.T15P FLANGE NUT M6 I il 3 T A7 22 G W8 R 2
13 0511005.T15P BOLT HANDLE LEVER I 1) 3h TF 4 2 B e 2
14 0542001.T15P ABS-ECU ABS—ECU 1
15 0542012.D01J ABS SENSOR WIRE CLIP T 145 P A5 SRR AR 2R I 1
16 0510004.T15P BOLT FRONT BRAKE TUBE i 4 2 S8 e A 8
17 0522100.T15P LEFT CALIPER ASSY RR JEHIFER I TR 1
18 0512100.T15P.01 LEFT CALIPER ASSY FR T B8 F 5 1
19 0522101.T15P RR Brake Pad Ji il B R 1
20 0512101.T15P.01 FR Brake Pad T i) 20 BE 1
21 0510003.715P.01 BRAKE TUBE CLIP 1 i s i g 1
22 0510003.715P BRAKE TUBE CLIP 2 i s g 2
23 0520003.D01P.01  |BRAKE TUBE CLIP 3 J5 B e 2
24 0510005.T15P Oil Seal Gasket Hill Bl 28 il 5 16
25 0521004.T155 ADJUST BUTTON BASE JEhIEh e 2 1
26 0740003.T15S ADJUST BUTTON KUERTE R 1

18




T15-300 ABS

D-17: FRZ5 Z R B

Ref. Part Number CHINESE NAME Q.ty
1 0731000.715P #N/A T E 1
2 0740002.711P Flasher IR D e 1
3 0740001.T12S #N/A DN 1
4 0740004.T09K #N/A LR ICUSIBS 1
5 0720007.T09K.01 ECU Relay ECU4E Fi 2% 4
6 0720004.GO1R #N/A RUKZEPE (EEALD 1
7 0720001.T10P #N/A STk 1
8 0720005.709J.01 ECU ECU 1
9 1521000.T15P #N/A ZERILEY 1
10 0720002.7125.01 Starting relay R4k L4 1
11 0720008.T11P #N/A EEAE (Fr2k) 1
12 1430014.G01S RUBBER TIE 2 ¥ s 2
13 1430014.T155.01 RUBBER TIE 1 ¥ s 1
14 1430140.C05J CLIP @15 LR I P15 3
15 1430021.501E.01 Cable ties LA 8




